L

-'?_ e

R e T
e,

=




TU-75A

STATUS

No longer for sale.

NOTES

Use separate ballast 067-0049-00.

John Mulvey, 9-1-65




MECHANICAL PARTS LIST

CONTENTS

FRONT VIEW Page 2

TOP VIEW Page 4

PUBLICATION NO.
062-204

June 1964

©, 1964, Tektronix, Inc.,
All rights reserved.

TU-75A MECHANICAL




FRONT

I

TYPE 75A POWER
! 2
b ;L‘)\ AN
© 9
DIRECT ouT

TEST SET

out |

WATTMETER MULTIPLIER

POWER
N

Ol
P\
(™)
Qgg)

SERIAL ] NIX, INC., PORTLAND, OREGON, U. 5. A

REF. SERIAL/MODEL NO. | Q@
NO. | PART NO. EFF. DISC. ; DESCRIPTION
1 260-067 1 | SWITCH, unwired -- BALLAST/DIRECT
- - - - - | mounting hardware: (not included w/switch)
210-418 1 | NUT, knurled, 15/32-32 x 19/32 inch
210-414 1 | NUT, hex, 15/32-32 x 9/16 inch
2 | 333-119 1 | PANEL, front
386-418 1 | PLATE, subpanel
3 260-134 2 | SWITCH, unwired -- BALLAST/OUT
- - = = - | mounting hardware for each: (not included w/switch)
210-418 1 | NUT, knurled, 15/32-32 x 19/32 inch
210-414 1 | NUT, hex, 15/32-32 x 9/16 inch
4 - - = - 1 | METER - A.C, VOLTS
- - - - - meter includes:
- - = = 3 SCREW
- - = = 3 NUT
406-513 1 | BRACKET

2 TU-75A MECHANICAL




FRONT

REF. SERIAL/MODEL NO. | @

NO. | PART NO. EFF. DISC. ; DESCRIPTION

5 |366-518 1 |knoB -- Eo By
260-163 1 | SWITCH, unwired -- Eo By,
- - == - |mounting hardware: (mot included w/switch)
210-413 1 |NUT, hex, 3/8-32 x 1/2 inch
210-013 1 |LOCKWASHER, internal, 3/8 x 11/16 inch

6 |- === 1 |METER - WATTS
- = = = - meter includes:
- == = 3 SCREW
- === 3 LOCKWASHER
- - = = 3 NUT
- = = = 8 WASHER (brass)
- - = - 8 NUT (brass)
210-206 4 |LUG, solder, SE10 long

7 |366-518 1 |KNOB -- WATTMETER MULTIPLIER
260-164 1 |SWITCH, unwired -- WATTMETER MULTIPLIER
- - == - |mounting hardware: (not included w/switch)
210-413 2 |NUT, hex, 3/8-32 x 1/2 inch

8 | 136-028 1 | SOCKET, light, w/clear jewel
- - = = - socket includes:
- - = - 1 NUT
- - = = 1 LOCKWASHER

9 |- === 1 |TRANSFORMER, Auto - ''POWERSTAT"
- - = = - |mounting hardware: (not included w/transformer)
212-521 3 |SCREW, 1/4-20 x 1-1/4 inches, FHS 82°
210-411 3 |NUT, hex, 1/4-20 x 7/16 inch

10 |260-067 1 |SWITCH, unwired -- POWER ON
- = - = - |mounting hardware: (not included w/switch)
210-418 1 |NUT, knurled, 15/32-32 x 19/32 inch
210-414 1 |NUT, hex, 15/32-32 x 9/16 inch
124-036 1 | STRIP, paper

TU-75A MECHANICAL




TOP

TU-75A MECHANICAL




TOP

REF. SERIAL/MODEL NO. | @
NO. | PART NO. EFF. DisC. ;rr, DESCRIPTION

1 | 441-107 1 | CHASSIS
- = - = - | mounting hardware: (not included w/chassis)
210-407 8 | NUT, hex, 6-32 x 1/4 inch
210-006 8 | LOCKWASHER, internal, #6
211-509 8 | SCREW, 6-32 x 3/8 inch FHS

2 | 352-002 1 | HOLDER, fuse assembly
- - = = - assembly includes:
200-582 1 CAP, fuse
352-010 1 HOLDER, fuse
210-873 1 WASHER, rubber
NO NUMBER| 1 NUT

3 131-010 1 | CONNECTOR, chassis mt., 2 contact, male
- - = - - connector includes:
- = = = 2 SCREW
- - = = 2 LOCKWASHER
- - = = 2 NUT

4 179-122 1 | CABLE HARNESS

5 136-045 3 | SOCKET, porcelain lamp
- = = = - | mounting hardware for each: (not included w/socket)
211-514 2 | SCREW, 6-32 x 3/4 inch BHS
210-803 2 | WASHER, 6L x 3/8 inch
210-006 2 | LOCKWASHER, internal, #6
210-407 2 | NUT, hex, 6-32 x 1/4 inch

6 136-021 2 | SOCKET, 2 cond., female mounting plate
- - = - - | mounting hardware for each: (not included w/socket)
- = = = 2 | SCREW
210-206 2 | LUG, solder, SE10 long

7 - = = = 1 | TRANSFORMER
- - = - - | mounting hardware: (not included w/transformer)
- = = = 6 | SCREW
- - = = 4 | LOCKWASHER
= - == 6 | NUT
406-173 2 | BRACKET

8 387-547 1 | PLATE, right
387-548 1 | PLATE, left
- - - - - | mounting hardware for each: (not included w/plate)
- = = = 5 | SCREW
- - = - 5 | LOCKWASHER
- - = = 5 | NUT
437-030 1 | CABINET (not shown)
- = = = - cabinet includes:
367-001 HANDLE

TU-75A MECHANICAL







